CONTINENTAL
POWER UNITS

TMD20°-TMD27+-TM20°-TM27

ILLUSTRATED

PARTS

CATALOG &

ASSEMBLY MANUAL

ﬂ WISCONSIN
V<4l MOTORS, LLC



SERVICE FACILITIES

Wisconsin Motors, LLC Distributors and Service Centers, located throughout the U.S. and foreign coun-
tries, have been carefully selected to insure complete and efficient repair and inspection service to owners
of Wisconsin Motors, LLC Power Units. These service centers, equipped and staffed for complete power
unit repair and assembly, also stock engine parts to facilitate immediate delivery for the complete line of
Wisconsin Motors, LLC Engines.

Order parts from the Wisconsin Motors, LLC Distributor or Service Center in your locality. Refer to the
Yellow Pages of the Telephone Directory under ENGINES, visit www.wisconsinmotors.com and look un-
der Distributors or write Wisconsin Motors, LLC for a free copy of a list of authorized Distributors and
Service Centers. Do not order parts from Wisconsin Motors, LLC in Memphis, Tennessee.

The SPECIFICATION NUMBER of your power unit must be given when ordering parts. The SPECIFICA-
TION NUMBER is on the name plate.

Copy the SPECIFICATION NUMBER in the space provided below so that it will be available when order-
ing parts.

When ordering ENGINE PARTS refer to the appropriate parts list for the model and specification listed on
the engine name plate.

MODEL SPECIFICATION NUMBER

To insure prompt and accurate service, the following information must also be given:
1. State EXACTLY the quantity of each part and part number.
2. State definitely whether parts are to be shipped by express, freight or parcel post.

3. State exact mailing address.



INTRODUCTION

This catalog is designed to identify Wisconsin Motors, LLC Power Unit parts and to illustrate assembly
methods for various power unit Kits.

The included installation drawings, wiring diagrams and kits define the configurations required to build a
range of TM/TMD open (OPU) and closed (CPU) power units. All dimensions are inches unless otherwise
shown.

These power units are designed to be used with gasoline, LPG or natural gas TM20/TM27 engines or
diesel TMD20/TMD27 engines. These power units are limited to engines with SAE #4 bellhousing only.

When ordering parts for an exisiting power unit, it is always advisable to list the power unit number. With
this information we can check your order for any incorrect part numbers. Use your service parts list to
insure proper number and nomenclature identification. If parts are required to build new power units, see
the example on the following pages.

Wisconsin Motors, LLC reserves the right to modify, alter and improve engines and parts. Part numbers and
the structure of parts may change from those shown in this catalog.



POWER UNIT CONFIGURATION

An example showing the kits necessary to build a standard CPU (closed power unit) with a TMD27
engine is as follows:

KIT PART # DESCRIPTION
- Base engine with SAE #4
flywheel and flywheel housing
1020100 Engine mounting kit
TM4T00114 Exhaust flange kit
10101001 Fan kit
10101002 Radiator kit
TM4T00106 Fan guard kit
10051001 Muffler kit
10231041 Instrument kit -full
10271002 Enclosure kit
TM4TO00110 Air cleaner kit
10221005 Air cleaner hose kit
10271001 Side panel kit

To build the above power unit with specific options, the following kits may be added as desired:

KIT PART # DESCRIPTION

10231040 Instrument kit-optional
-REPLACEI1S0 231041 kit
10211009 Fuel tank kit
10121004 Battery box kit
10281001 Power take-off dutch kit
or

10281002 Power take-off clutch kit

Any questions concerning the content of the kits or how they may be assembled to obtain a specific power unit
configuration should be directed to:

Wisconsin Motors, LLC
2020 Fletcher Creek Drive, Memphis, Tennessee 38133
WWwWWw.wisconsinmotors.com
(800) 932-2858



INDEX

Installation DIaWiInNgS ..ottt et caeste e st ee et se s s e ne 1-4
POWET TAKE-OL ..ottt ettt ev et er e er s es e sa e st seen s s s ensess s ressenssssseneos 5-6
Wiring Diagrams and HArmeSSes ...............coiiiiicicncineiicceccrencsesesescsesescsesesesesesesessessees 7-14
RAIAEOT -ttt et cr ettt nesare s snte e sasessenaesatesteneenesmneaeseneeeennen 15
FAN GUAT .ottt et e et s aesat s st eesaeesaneseneeensaeenaesanesesseasnesasaesns 16
Fan and Muffler MOUNEINE ..ottt sssesass e s e e ssse s e s sasns 18-20
MOUNEING BASE ...ttt et r ettt ettt e ene e es et ne st eaenes 21-22
SIA PANEIS ...ttt ettt ettt bttt e e et et e et es e te e eneeneseenresesenee 23
Enclosure - Open POWer UNit ...t sissess e ssesaeses e sessese s sssssssssns 24
Enclosure - CloSed POWET Ut ....c.c.coeevivieieririeiiiieeiieecitee et sesseseeseeeesesseesesessessssesesesenes 25-26
FUEL TANK ..ottt ettt e s e et et a e e et e s e e s ssssessenesseses e eesenes 27-28
Instrument Mounting - Full INStrumentation ..........c.c.cceeeuecreceuenerereensennsesssee e cesseesee e 30-34
Instrument Mounting - Optional INStrUMEeNatioN..........cowuueueeeereereuseeneeeersnensinsnnesssesseseneens 36-40
Fuse BlOCK and SOLONOIA .. ..ccooviiieiiiiieceieee et eeeeav s e e s esesesseeseesessssessssessesana 41
AL ClEANETS ...vevieiiieeieeete et e e ev s et eae e e e st beee sttt esetateetaeeentbeeeatne e nntesan 42-46



SNUM J8MO04 [BIUBUNUOY

Closed Power Unit TM/TMD 20
P/N ID 1533

~= 0.60

~=- 400

~=— REAR FACE
FLYWHEEL HOUSING

FOR PTO DIMENSIONS
SEE OPEN POWER UNITS

3575
10.00
3.00 ! |
| f
ra———23 188 ——== ‘~—|5.I88-—> | 00
0.438 DIA.

4 -HOLES



SHU[) J18MOd [EIUBUNUOY)

Closed Power Unit TM/TMD 27

P/N ID 1534
Iy p—— -~ 36.00—————=|}=-060
—e| |s66 - 7,875 —
i . | =400
m ] b
m_ L35 1000 . .
I
~
! P
— REAR FACE
FLYWHEEL HOUSING
3575
10.00
3.00 ' ,
- 23188 ——— * . 19,250 —=] [=-1.00
f | \ !
N\ 0.438 DIA.

4-HOLES



SHUf 19MOd [BIUBUIILOD

Open Power Unit TM/TMD 20
P/N ID 1543

e 1448 —]

—J 4 60 j-—

2521

—| 4 66 |—

L 7 [ 7N
[ \ 1000 556 L ” //-\\ ,
/T C R \| [/
| 1 ] B
- ‘
] | ] [=|
FLYWHEEL 2 ol
o | = ASSEMBLY
1 P/N o o S
TMI3CO3010 7 - owm
—@850 jj o o
2 3/8-16 UNC-3B s
10379 / ON 9625DIABC
35.90 A 9037 0750 DEEP
o < T 6-HOLES o of
° 3575 Y /4 ° o
A L 1 3 .
LT . &) 1
T ! ‘ 1000
’ ' #2410 ‘ ~
| | q. 24402 °
Y / 300 1\ Aia
052 = fl=z00 _’l_,l 299 * /616 UNC -28
[ 5344 ON 15 000 DIA BC
0438 DIA 0.438 DIA — 2 438 |5t |5
I0- HOLES 6-HOLES \ 0748 DEEP
15 19 ———=i [=— .00 . 2319 12-HOLES
t |<—o_eo 2475

3200[
FLYWHEEL HOUSING

SAE NO. 4
P/N TM27B0O0607
(SAME HSG. SHOWN
ON SHEET 2)




SHU JoMOd [e1uauIuoY)

Open Power Unit TM/TMD27
P/N ID 1544

[ 18.48 ———= 2521 —
— 460 [--— —w| 4 66 fua—
= 1 N
- 1 i
\ 10.00 + F H \
\ 7.50 - H \
/ ‘ | L l
! <3
=]
FLYWHEEL °
= ASSEMBLY =
1 P/N o o
TMI3C03010 7 T } omdb
o o
6.50 J} [ —3/8-16 UNC-3B 5 °
. 10.379 / ON 9625DIA.B.C.
20 376 0.750 DEEP I
6-HOLES o
° 1 35.75 ° °
. % ° j _ 1l e o _
Q A= p-——=

) 7 N / 10.00
1 L jEpn o |
‘ EI 300 | / \ ﬁ

l i /
A 1
A [l 2, | LN e,
0438 DIA 0.438 DIA. —| || w2438 15 e 15, 0748 DEEP
0- HOLES 6-HOLES | .25 e o0 .~ 239— | R noLes
, 36.00 =060 2475
FLYWHEEL HOUSING

SAE NO 4

P/N TM27B0O0607
(SAME HSG SHOWN
ON SHEET 2)

______________




SHUN 18MOd [EIUSUNUOD

FLYWHEEL ASSEMBLY
\ P/N TMI3C030i0

Open Power Unit TM/TMD 20 & 27

P/N ID 1544

POWER TAKE-OFF ASSEMBLY

P/N 10280002

(10 INCH CLUTCH)

\ KEY(1/2 1 KEY (3/8 14375 O T
\ 12 X 488)— i 3/8 X 2.50) 14365 0! I
| 1750 |
\ 1749 DA 450 —
| DIA 2438
—400 12 50
{DIA ; | 7~ 9
| o T
W I A L =P P S sl N dr
- E
) 300 L ; 300
10 00 ) A 1000 : )
g | 1\\ Y 3 Tﬁ ¢ ;
I I | !
225 = | e 7 75—t 7 75— 225 |- a9 25—
060—= H 6 00\ = - 2319 ————» 060 im-i e &~  |@-350 f=—— 2319
- 706 \ 2337-= 556
o \F, POWER TAKE-OFF ASSEMBLY -
2438 P/N WC-3280 100 ==
100 = = (8 0C CLUTCH) FLYWHEEL ASSEMBLY

P/N TMI3C04120



ITEM PART NO.

— 10281002
10280002
13XX14141
X00203
XD29

ITEM PART NO.

— 10281001
W(C328C151
XD29
X00203

ITEM PART NO.
— * 10281003

TM27C00418

XM32114

* Note:

Power Take-Off Clutch Kits

(see page 5)
DESCRIPTION QTY
Power take-off clutch kit (includes the following) ...................... 1
Power take-off clutch (10" spring loaded) ........ccoccccovvvvrrrrennnncne. 1
Washer, plain, 3/8 HC10002 .......ccccoeeveruerereererereeeeeeeeeeeenens 12
Washer, lock, 3/8 HCT0004 .....c.oovevereeeeeereeeieeeeeeereeeeeeeeesesens 12
SCIEW, 3/8-T16 X 1174 .ot eeeeeeee e ereees e 12
DESCRIPTION QTY
Power take-off clutch kit (includes the following) ...................... 1
Power take-off clutch (8" over-center)..........ccccoveeverrevererenenncee, 1
SCreW, 3/8-16 X 1-1/4 oo ee e ve e re e 18
WaSher, 10CK ..ottt e e 18
DESCRIPTION , QTY
Kit, stubshaft (not shown) (includes the following) ................... 1
Stubshaft ...t 1
Bolt, M10 x 45 MM LG. .....coeecereirrrirninnennieee e 6

-Only good for in-line hook up with flexible coupling.

-To install stubshaft, remove existing flywheel mounting bolts, mount
stubshaftand flywheel usinglonger bolt XM32114. Schematic of kit 10281003
not included.

Continental Power Units




SlUp) JaMOd [BIUBUNUOD

Wiring Diagram for Full Instrumentation Harness TM Engines
P/N 10120056

MURPHY SAFETY SWITCH

IGaNITION (Ker)
2 e

N

aar

1 1"1%

SOL

®

F40/MOC3F2

ALTERNATOR

FoR TM OMLY

: |
AMMETER
! O swn
Ta5 awa ) |
& | ‘
BATTEZ Y (uo, 4 Ava (NOT FURKNISHED) | _ _ i

(NOT FuRMIDHED)

+
FOR TM ENGINE ONLY

(NOT FURNISHED) o RO STRAP !
I }—————{ i
— To ENGINE ENGINE FRAME
FROST Erxa. (FRONT LEca)
NOTES: Mo

1. ALL WIRES %14 AWa UNLESS NOTED.

2 ————
1 INTERNAL GROUND.

3, THIS DikaRAM SHOWS ALL OFTIONAL GabUGEES -
CERTAIN UNITS MAY BE DELETED BY CUSTOMER.



SHUN JBMOJ [e1UBUNLOY)

Wiring Harness for Full Instrumentation TM Power Unit
P/N 10120046

AMMETER
- va' sceew
(= TERM.)
1M, SWITEH o

10 ScREW
(BAT. TERM.) °

ALTERNATOR
(BAT. TERM) A SEEW
TACHOMETER

1O eceEw
(@RD. TeER@M.)

o=

N2 4oA :© B ecemw

©=
@

M24S Q) /4" weew

-]
) NP

N€ 40A IO @A.- RED 44"
Ne 45 1O Gvh. - RED s
N 45A 10 @A - BED =)
N2 90 14 GA. - BLK, 22"

1/4" FEMALE PUSH -ON

Moo —0) 2ve' sceaw

STARTER
(BAT. TERM.)

AMMETER
(+ TerMm.)

AMMETER
(+ TERM.)

COMMON RD. TERM.
(AT CEAR ENG MOUNT)

14GA. - B HOURMETER ((aRD. TERM.)
RiNG TERMINAL BooT
TACHOMETER NE D) G GmA. - B 58" NeQ| ALTERMATOR.
(Sia. TERM.) Y10 sceew (O3 0 ) (Pacxarb*2z28a023, (R TERMS
OR. ECUIVALENT ) -
DAFETY SWITH o N2 4D 14 i - B &" N2 498 - IGaN. SWITCH
(B TERM.) 'O SCREW O= 0 *1o =eew Cican. TERMY
1), SWITCH o Ne 71 14 Gad, - Bic 44" Nl " STARTERZ
R O =" (0 “o scexw (S TERM.)
2 - ' 2
s&(l::r:ezz?n "o @: NE o2 14 @A - BLE 14 U2 “o Ergiugzze;&:
148" FEMALE PuSH -ON
HOURMETER (+ TERM.) 14 Cal, -BLK
SAFETY SWITCH NLE-Y 14 G . - BLK. 22} Neal - BAUAST RESISTOR AT COML
- y ‘10 sczew (Om~ (0 *Io srew (BaT. TERM.)
FeONT . " AGin, - Bk 12* W h Tive’ 2 e
MOUNTEm- 8" Scpew @2 [ (GROUND CABRE WiTH "NEGATIVE® LABEL) :© e ew FEonT
Feo/M PACKARD ELECTRIC 00 3 w/i0%

00332 8007 a2973778

(=1

48" 14 G4 - BL K

NS
—10) *0 s REW

HARNESS — TERM. /12033824
UR FQUIVALENT

NOTES S

]

l. CABLE - GENERAL PURPOSE THERMOPLASTIC INSULATED
STRANDED COFPER FER SOE JIIZB, TVwPE aPT.

2. TERMINAL ENDS PER SAE JSGl 4 MUST BE INSULATED,

3. CABLE I&' AND LONGER TO HAVE WIRE N@ SUOWN ON BOTU ENDS.

4, TTP TO FURNISH VENDOR WITH PACXAGING BOX (Y3255) AND BAR CODE LABEL ,

5. HARLESS TO BE SLEEVED WITH BRAIDED PvC COATED NYLON THREAD

IGN. SWITCH
CIGN. TERM.)




S1IUN JOMOd [EIUBUNLOD

Wiring Diagram for Full Instrumentation Harness TMD Engines
P/N 10120054

TO T
MURPHY SAFETY SWITCH
TO B < c
EnGINE (2)
BLOCK TO FUBL SWUT
CFfF SOLENOID
& >
@ —/: IGaNITION (ke
] ear
LWITCH
so.
42 Ay
wa 2z | o A PUSH - BUTTON SWITCH
) |!| . FOR. CalOW PLUGS
&2 @ (=eD caf>

F40/MQ0332

ALTERMATOR

= @
’ - s
@ (‘eo Awka ¢ o

BATTERY [4 NO. 4 Aw (NOT FURNISHED)
(NOT FURNISHRD) ?Lguq
l 2] U

o ﬁmw;ﬂ

1
! STARTER
— To ENGNE | EnGinE FRAME -
(FRT. Bhita. (FRoT LBca) -
NOTESS MoLNTY -
1. ALL WIRES *14 AW UNLESS NOTED,
2 ~—=-—-"

_L INTERNAL GROUND.

3 THIS DIAGRAM SHOWS ALL OPTIONAL GALKES -
CERTAIN UNITS MAY BE DELETED Bry (LSTOMER,



_OI-

S1IUMN 18MOd (BIUBUNUOD)

Wiring Harness for Full Instrumentation TMD Power Unit

P/N 10120048

Fa0/M PACKARD £LECTRIC e 500 3 wi0% .
00332  @0DY 02973778 bl Ao (4G4 -BLK NESL  (10) 10 schew s, swircm
HARUESS TERM /2033824 (IGN TERM)
OR _EQUIVALENT . g
f e " .~ £ 3 Ne 4o, « TARTER
pe e G rten  sescuo = 08 e SATE
. SOLENOID
IGaN. SWITCH o e docC & @A, - RED <! Ne 40C '
10 sceew (QF CI0) V&' scew  CONTACTOR
BAT. A ERM
[ TERM) (AT b
- SOLENOID
o _ @ e
ALTERNATOR \/a* w N2 408 & .- RED = N2 408 W SCRPEN  COMTACTOR
(BAT. TERM.) Scee @: :©
(A TERM)
SOLENOID
H - 2 3
(A:A:ETE? va- ew @3 NE 45 & (aA. - RED 2 e 45 :© a" e A TACTOR
ERIA. (A TERM)
SOLENDID 2 - * N-LINE &
et /4 SREw @:‘ NS B8 & A .- RED 7 {@ va: ZALI M:‘_.e
(B TeRMD TERM.
IN-LINE Fl R @ - - 2 ,
(aLITEZMu;E W sceew @: ] Boa - RED 17 NE B .’:@ W KREW  (Glow Pluika MR4
TACHOMETER ue 2o 14 Gad. - BLK. 22 NE DO s COMMON aRD. TERM.
(2D Tepm) 'O SREW (O we srew (AT REAR Exa. MGUNT)
/4 FEMALE Pusk-ou
14 Gaa - B K. HOURMETER (G2D. TERM.)
RiNG TERMINAL 2OOT
TACHOMETER NE O 14 GA, -~ BAX. =5 N2 Dt ALTERNATOR
(vaTemwy |10 e O @ (Pxax*zombonz (e ey
: - OZ EQUIVALENT)
SAFETY SWITEH 4 uE 428 14 A - BLK 8 - Icahl. SWITCH
ceaw | bW
(B TeE@Mm.) o ©} :(@ o = (1mbs. TERM)
“ Gl OW PLKa
. OWITCH 2 A ) .-
éz.-raizm) ‘1o scemw @0 2 = - —(0) “10 SREW  SwiTCH
B (B Tezsm.)
SAFETY SWITCH 4 e 44 14 Geh. - B 45 ue 44 " FUBL CuT-OFF
SC2BN :: ¥ |, SCREY
€ TERM) o :© /e Y eoenoD
GLOW PLIKa - SAENOID
13 .- 21 NE 288
SwiTCH 0 ey @:‘. NE2oR AGA.- Be -C10) %10 wcrEw conTacToR
(A TERAD) (o TEQM)
G, SWITeH e 7t 14 Gal. = Bk a8’ Ne 7 STARTER
(SoL. TERM) Y0 serw ©: ":© *1o scee (D Te®A)
T - “ " 15
s«:cew s:n;ol ‘o e @2 ne 22 14 Goh. - B 14 o 2:@ T?Z
/4" FEMALE PUSH OM W2 22A (&'
HOULMETERZ (+ TERM.) 1A GA, - BLK.
FEONT ENCa. . 4 A, - Bk 12 (EOUND CABLE WiTH NEGATIVE" LABEL) .
Ew EY S FZONT
T ve' weew  (G1> {{0) s®'sceew Feo
NOTES S

. CABLE - GEMERAL PURPOSE THEEMOPLASTIC (NSULATED STRANCED COPPER PER JI26, TYPE @PT.

2. TERMINAL ENDS PER SAE US6! 4 MUST &B INSULATED.
3 CABLEDS 16" AMD LONGER TD HAVE WIZE MY SHOWN On BOTH BAOS.

4. TTP TO FURNISH VENOOR WITH PACKAGING BOx (r3255) AND BAR CODE LABEL.

5. HARNESS TO BE SLEEVED WiTH BRAIDED PVC COMTED NYLON THEEAD.



-'['[_

S1UM JAMOJ [BIUBUNUOD

Wiring Diagram for Optional Harness TM Engines
P/N 10120055

TO wWaTERZ S

TEMP, SwWiTCH

To o (G TioN (ke
PRESS. SaiTOH @ SWITCH
1N
INDKATOR. LiTE~ .
Clear
WATER TEMP. %
oIl PREtS, —(so.
INDICATOR. LITE- @
ALTERNATOR. =3 @ @
ALTERNATOR
*10 ks > |
BAT.
@/ ! [ FOR T onbY o ]
10 MG 2 = | :
BATTERY L 10 4 A (NOT FURNISHED) )
(NOT FURMISHED) )
I
)

STARTER

b
:
%

EAGINE. FRAME
(FRT. ENG, (FROMT LEG)
MouNT)
NOTESS - I
L ALL WIRE %14 AWK UNLEDS NOTREG.

277771 MTERNAL GROUND

3 —( PUSH ON CONNECTOR- FEMALE
4. —/ PUSH ON CONNEBCTOR - MALE




_ZI’_

S1IUf) J8MOd [eIUBUNIUOD

Wiring Harness for Optional Instrumentation TM Power Unit
P/N 10120045

G, SWITCH N TI 14CaA., ~ BLE 42' NE 71 STARTER.
(oo, TERW) 4o =z (O —- Q) howmew L ouy
INIICATOR LT
lakds SWITCH 14k - BLK o 1/4® FEMALE
ACREW TERZ TEMR
(Ua- TERIY o o PUSH -ON f::: RESE) 4
144" FEMALE. PUSH-OWN )
INOICATER. LITE (ALTERWAS
INDICATOR LITE .
14" FEMALE 2 - 3 ue WAT| TEMP,
(WATER, TEMP & :M_o“ he 22 dob. - BLE 40 27’—;::@ 80 ScRew sw;‘:u e
ol PRESS.
Ne 2D 14 A~ BLK 22" N 2D /A FEMALE OIL PEESS,
—] PUSH-ON  SWITCH
INDICATOR LATE  1/4° FEMALE e 24 14 Gnd, = BLE 4 ne 24 :‘ um:‘g::‘ ALTERMATOR.
(ALTERMATOR)  Puse-OM D= ; X nECT (DIODE LEAD WIEE)
1. STCH uz 8l 14 Gob — BLK ae N Bl " BALLAST BESISTOR AT COlk.
(1. TERMD o screw @k J‘:© 10 SEEN o TERMD
1. SWTCH g , We oC 10¢CaA. .~ RED 24° e 40C . sTARTER
(BAT, TERMD 1o @):ﬁ ;—_@ i (BT, TERM.)
ALTERUATOR . ue 408 1Ot~ RED 20" Ne 408 . STARTEZ
(AT, TRy 4 O = =0 MEHREW oy ezM)
FRONT BN, " 4 GA.- BLK 12" (GROIND CABAE WTH *NECBTIVE LABELY .
oUNT s sczew (O 3—— L0 {0) vs'sceew  FRONT Lixa

NOTES?

1. CABAE - GaENERAL PURPOSE THERMOPLASITIC. INOULATED
STRANDED COFPER PEBR SAE 1128, TVPE GPT.

2. TERMINAL EUDD PER SAE J5G6I & MUST BE INSULATED
3 CABLES i& AND LONGER TO HAVE WIRE NE SHOWN OM BOTH EMDS.

4. TTP TO FURNISH VENDOR WiTH PACKAGalM G BOX (Ymb\ AND BAR CODE LABEL.



_g‘[-

SHU JOMO [BIUBUIUOD

Wiring Diagram for Optional Harness TMD Engines
P/N 10120053

TEMP. SWITeH
w ol
PRESS, SwiTor

INDICATOR. LITE-,
WATER TEMR ¢
OlL PRESS,

TO waTER E
’( TO FUEL SHUT
OFF SOLENOID

1GN

IGITION (KEY)
SWITCH

:_?;Lo:;: & @ =— %AMZ. df A PUSH - BIITTON SWITCH
> do [ FOR. GLOW PLUGS
(RBD caP)
ALTERNATOR

@

se Awee —
BATERY L N0 4 Awa (NOT FURNISHES) e Awa /(
(MOT FuRISHED)
{ +‘I
(NOT FURNISHED) r“ T 1
= To ENGINE GEoND o7 I, = STARTER

“lNE
t:‘i.t v (Wﬂ
NOTES? o

L ALL WIRE %14 AWG UNLESS NOTED.

27777 MTERNAL GROUND

3 — PUSH ON CONNECTOR - FEMALE
4. — PusSH On CONNECTOR-MALE



-v'[-

SHUN J18MOd [EIUBUIIUOD)

Wiring Harness for Optional instrumentation TMD Power Unit

thl. SWITCH 4

(SCL. TERM.) 10 Sczew

N SWITCH

(G, TER) |0 SCREW
INDICATOR LITE ,

144’ FEMALE

WAT TEMmMP
(WATER. TEMP & 7 o

oI PRESS, )

INDICATOR LITE 14" FEMALE
(ALTEZNATORY) PUSH-OM

1. SWITTH

. wcopa
(iabd. TERM.Y e

GLOW PLLKa
SWITCH 0O SoRew
(A TERW.)

iaN. SWITCH 4
Clobi. TRRMY 1O SK2EW
). SWITCH

w
(BAT. TERM.) 10 scke
ALTERNATOR f
(BaT. TERM.) 14" wxeew
STARTER
(BAT. TERM)
SOLENOID
CONTACTOR.  1/4" ScREW
(B TERM.)

IN-LINE FUSE
(8 TERM.)

e e

144" scRew

FRONT Ehitn.

MouT = sceew

NOTESZ

P/N 10120047

NE 7] 14 .= BLK 42° R 71 @ * STARTER
k=
m (o TERM.)
& oAun 8! INDICATOR LITE
(Om; S '_ONE"M (WATER. TEMR 4
oI PREYE)
e 22 14 Grd. — BLX. ac” N 22 {© - WATER TEMF
10O wEEN
SNITCH
NE23 Wb, - B 227 N 23 /&' FRMALE O PRELS.
—] Aision  swited
SINGLE MALE
- 13
N2 24 14 b, - BLE 4" ) MS N e QUICK. (A;:rezu»:roz e
DISCLONNECT
N2 424 (4G - - BLK &' o * L OWPLLKe SWITCH
Omz 1O sceEw
(& TERM.)
NS 288 4Gt - BLK 18 NeOBB ,.___@ - SOLENOID COSTACTOR
Omz 1O cREW
{colL TERM.)
Ne 25 14, - Bk 43" Ne 25 4:© . FUEL SHUT
(Om 1/48" XZEW
OFF SOLENOID
MR 4oC. Bas.- RED &' R 4o a SOLENOIWD CAITACTOR
Omzs —{0) /4" =eEW
(A TERAD
NR 408 Acain. - BED 35 Ne doB ":(@ . STARTER
= Yy cren
(AT, TEDM.)
W2 400 Bl - RED 2 e 400 . SOLENOID CONTACTOR.
Or— = OB S
2 .- - .
@:7;1 == Baah, - PED 72 0 4 sczew Eil:;uen;se
- . e
o= ue 8o 8 G, - RED 17 e e L) M SEEW  Low Pl ¥ 4
4 G - BLK

O

. » .
12" (GEDUND CABNE WITH "NEGATVE' LABEL) :© JRPRPe FRoNT Loy

|. CABLE ~ GENERAL PURPOSE THERMOPLASTIC INDULATED
DTRANDED cOFFER FPEZ SAE JIIZ8 | TYPFE GPT.

2. TERMINAL EMDS FER SAE SG6i ¢ MUST BE INSULATEQ

3 CABED 16 AND LOMGER. TD HAVE WIEE ME SHOMS O BOTH EMDS.

4. TTP TO FURNISH VENDOR WITH PACEAGING BOR (Y2255) AND BAR COCE LABEL.



Radiator Kit — TM/TMD

ITEM PART NO. DESCRIPTION QTY
10101002 Radiator kit (includes T thrt 10) .....eeceveeeeeeeeeeeeeeeeeeeeeeeeee e eeeeee oo

1 10100009 Radiator — TM/TMD ......ocieiiieeerieee ettt
2 10100005 Lower radiator MOUNES....c..coivveviiniieeetieiciee et
3 10100004 Upper radiator MOUNLS ........covveiieeiiiiiiti e
4 10200033 Hose - lower radiator - molded .........cccoooeveeueierinecineeecrceeeereee,
5 10200032 Hose - upper radiator - molded ............cccoouveininiiiniccininnenn.
6 X02463 Hose clamp, 2" ...ttt
7 X03236 SCIEW, 5/T6-T8 X 1/2 e oeeeeeeeeeeeeeeeeeeeeeeeeeeesreeeaessiseessesessesssssssssssssnans
8 X00202B WaASRETL, JOCK, 5/ 16 ..cneeiireiceieie et te e ettt eesee e e eeesaeansnneenene
9 X01802G INUL, 3/8 ettt ettt er st se s
10 X00203 WaASRET, 10CK, 378ttt

Continental Power Units
-15-



Fan Guard Kit — TM/TMD

ITEM PART NO. DESCRIPTION QTY
— TM4T00106  Fan guard kit (includes 1 thru 4) ......cccccoevvvveereneeciercrccce
1 TM27K00421  Fan UATd.....c.ccceemmmimieieinieieeeeeeeeeeeee ettt
2 X03158 SCIEW, 5/16 = 18 X 5/8 vttt ee e e
3 X14219 Washer, plain, 5/16 ...cooovviieiieieeeeeeeeeeeeeeeeeeeeeeee e
4 X00202B WaSher, IoCK, 5/T6 ..o e

Continental Power Units
-16 -



Notes:

Continental Power Units

-17 -



ITEM

W N

PART NO.
10101001
F163K00222
10100010
XM32005
XM37002

Fan Kit

3
10101001 Kit
DESCRIPTION QTY
Puller fan kit (includes 1 thru 4) ..o, 1
6 Blade puller fan, 17" ..........ccccoumeneerereceeee e 1
Fan spacer, 1.25" IONG........c.covueeevenirerrerienrsinseses et onns 1
Screw, M8 x 1.25 x 50 MM IONE ..veveveeeieirieeee e 4
WaSsher, 100K, M8 .......ovouiiieeieeeeeeeeeeeeeee e e e ssons 4

Continental Power Units
-18 -



ITEM

Muffler Kit

PART NO.
10051001
10050004
TM27P00308

10051001 Kit
DESCRIPTION QTY
Muffler kit (includes 1 and 2) ...c.ooeoeveemeeeeiieerceeecrreeceeecenecssanenas 1
IVIUSELET oottt e sisteeessessvseesessasssae e ssnsseseanssaesasssenesssnassssan 1
Weather Cap ...ccoviriiiii e 1

Continental Power Units

-19-



ITEM

G W N =

PART NO.
TM4T00114
F226E00212
X07864
XM32048
XM37001
24XXM35000

Muffler Mounting Kit

TM4T00114 Kit
DESCRIPTION QTY
Exhaust flange kit (includes 1 thru 5) ......ccoouevveuerrrererrereecineee. 1
Exhaust manifold flange.........cc.ccoceerinroeirneionreeerece e 1
Exhaust outlet gasket ..........cccccocevnenivininererceee e, 1
Stud, M10 x 40 long HCMI0007 ..........ccovururrrrrmrrrerrnrreesrerereeean. 2
Washer, 10ck, M10 ..c.couoviieiiieceeeeeeee e e 2
Nut, hex, MI0 ...ttt 2

Continental Power Units

-20-



Engine Mounting Kit — TM/TMD20, TM/TMD27

Continental Power Units

-21-




ITEM PART NO.

10201006

10201005

10201004

10201003

10200012

10200004
10200013

10200003
10200001
10200016
10200006
10200011
10100011
X22147
X01897
X14120
X00256
XM32101
X00215
X03063
X14472
X00203
X01802G
X03942
X03258
10270016
10270017
10200002

DESCRIPTION

Engine mounting kit -
T™™/TMD20 OPU

includes items in column (1)
Engine mounting kit -
TM/TMD27 OPU

includes items in column (2)
Engine mounting kit-
T™™/TMD20 CPU

includes items in column (3)
Engine mounting kit-
TM/TMD27 CPU

includes items in column (4)
Rear engine mounting
bracket - OPU left hand side

QTY

OPU

T™20
TMD20

(1)

Rear engine mounting bracket CPU

Rear engine mounting
bracket - OPU right hand side

Front engine mounting bracket

Engine mounts

Solid engine mount (optional)
Rear legs

Front legs

Radiator support - TM/TMD
Screw, 3/4-10x 3-1/2

Nut, 3/4

Washer, flat 3/4

Washer, lock, 3/4

Screw, M14 x 2 x 25 mm long
Washer, lock, 9/16

Screw, 3/8-16 x 1-1/4 long
Washer, flat, 3/8

Washer, lock, 3/8

Nut, 3 /8-16

Screw, 3/8-16 x 1 long

Screw, 3/8-16 x 1-1/2 long
Mounting base - TM/TMD27
Mounting base - TM/TMD20
Washer, engine mounting

B O ERRBRE R R BRRBRRARSNNARN=

T™27
T™MD27

(2)

— RO RRERR R RARR NN R RN

'S

Engine Mounting Kit — TM/TMD20, TM/TMD27

CruU

T™20
T™MD20

(3)

BRI ABRRRABRBRRNNAAN

Continental Power Units

T™27
T™MD27

4

SRS RRDSEARRARARRNNBRAN

'



ITEM

PART NO.

10271001

10271008

10270015
10270014
XA119

10200008

Side Panel Kit — TM/TMD

DESCRIPTION

Side panel kit - TM/TMD27
includes items in column (1)
Side panel kit - TM/TMD20
includes items in column (2)
Side panel - TM/TD27

Side panel - TM/TMD20
Screw, self tapping

Side panel fastener

-23-

QTY
T™/TMD27| TM/TMD20
(1) 2)

1

1
2

2
16 16
4 4

Continental Power Units



Enclosure Kit — TM/TMD OPU

@y,

I
VS
T

\
N
\
\
o \
I 7\ R

m e —

i)

\
AY

7

N\
N

AN
/N

\

r
7 AN
1 4/%
= Y \
/,
:: 7 L
)
A\
(¢}

\

\
\ -
O\
RS
\
\

ITEM PART NO. DESCRIPTION

— 10271010 Enclosure kit (includes Tthru 6) «......ccccocooenecninnneneeeeecveeens 1
1 10230019 Rear OPU panel ...t enes 1
2 X22136 SCrew, 5/T6-18 X 1 ..ottt 16
3 10270028-093 Edge Liner - 93/810NG ....cccoouvuiviicriirceceereicernereeeieversresesesenene, 1
4 10230027 Rear panel cover plate .........c.coooiiiiiiiicces 2
5 X00202B Washer, JOCK, 5/ 16 ......oooiiiieieeeceeeee et veee e 16
6 X01801E NUL 571618 ..ot 16

% Standard location for Instrumentation Panel & Mounting Kit — see sheets 30 or 36.
Alternate locations by interchanging with item #4 on rear & left side.

Continental Power Units




Enclosure Kit — TM/TMD CPU

% Standard location for Instrumentation Panel & Mounting Kit — see sheets 30 or 36.
Alternate locations by interchanging with item #6 on rear & left side.

Continental Power Units
-25-



ITEM

W N

Enclosure Kit — TM/TMD CPU

PART NO.

10271007

10271002

10230018
10230017
10270005
10270011
X22136
10270028-093
10230027
X00202B
XO01801E
10270020
10270023
10270028-160
10250001

DESCRIPTION

Enclosure kit - TM/TMD20
includes items in column (1)
Enclosure kit - TM/TMD27
includes items in column (2)
Front panel assembly

Rear panel assembly

Hood TM/TMD20

Hood TM/TMD27

Screw, 5/16-18 x 1" long
Edge liner - 9 3/8" long
Rear panel cover plate
Washer, lock, 5/16"

Nut, hex, 5/16-18

Plug - 3/8 BPF - Caplug
Plug - 3/4 BPF - Caplug
Edge liner - 16" long
Continental power unit decal

-26 -

QTY

T™/TMD20
M

N
[o)}

N — N O 00 0 N =

Continental Power Units

™ /TMD27
@

R =

N = N O 00 0 N —



Fuel Tank Kit TM20/TM27, TMD20/TMD27

0 =
[ /
) |
)
Co
L —
-
— €]
——
4
N
e
|

1t

0

10211008 Kit - TM

10211009 Kit - TMD

Continental Power Units

-27-




ITEM

O O NN oW N =

10
11
12

13
14
15
16

Fuel Tank Kit

TM20/TM27, TMD20/TMD27
PART NO. DESCRIPTION QTY
T™?20/27
m

10211008 Fuel tank kit - TM20/TM27

includes items in column (1) 1
10211009 Fuel tank kit - TMD20/TMD27

includes items in column (2)
10210018 Fuel tank - TM/TMD 1
10210019 Fuel tank spacer 2
10210020 Fuel tank spacer insulator 2
X03159 Screw, 5/16 - 18 x 1" long 6
X14219 Washer, flat, 5/16 6
X00202B Washer, lock, 5/16" 6
X01801E Nut, 5/16 x 18 6
LK37 Hose clamp 4
LL.205-30 Fuel hose, 30" (split & install

8" from fuel pump) 1
10210027-360  Fuel hose, 36" (supply)
RG41 Fuel cut-off valve 1
10210027-220  Fuel hose, 22" (return)
RF1438 1/8 NPT straight connector

for 1/4 hose 1
10210026 1/8 NPT straight connector

for 5/16 hose
50210004 Fuel filter 1
10210025 3/8 inverted flare to 5/16 hose
10210022 1/8 NPT plug - flush type 1
10270029 Grommet - Caplug GRO -3/4 - UL 1

Continental Power Units
-28 -

TMD20/27
@

e e N e S N SEN S I



Notes

Continental Power Units

-29-



ITEM

B WO =

Full Instrumentation Panel and Mounting Kit

PART NO.

10231012

10230013
10100020
X01801E
X00202B

‘ 2
| . 1}
~
,///(\Q
} B
! It [0
Q\\\J
S ]
|
| I
DESCRIPTION QTY
Full instrumentation panel and mounting kit
(includes T thIu 4) ... e 1
Large instrumentation panel ..., 1
Instrument panel Mount...........coivviiininii 4
NUL, 5/16-18 ..ottt 8
WaAShET, JOCK, 5/ 16" ettt 8

Continental Power Units
-30 -



Full Instrumentation Kit -TM

Ay
®
rs

i
W? pd
(OILV

4 —

25—y 2l v

(AMMETER )

22
( HOUR METER)

23
( TACHOMETER)

Viewed from inside rear panel

Continental Power Units

-31-



ITEM

—

\OCXJ\]O\U'IvhUJNl

W W W NN NDNNDNDNRNNDNDPS = o= e e e e
N = O W0 00 NN U WNRFRLR O WO G WN -~

Full Instrumentation Kit - TM

PART NO. DESCRIPTION QTY
10231005 Full instrumentation kit - TM (includes 1 thru 32) ..................... 1
X07745480 Throttle CONIOL .......cooiiiriiriririiie ettt 1
X072523480  Throttle control (see SPB # 93-434)

X00297 WaAShEr, JOCK 3/8 ...ttt et ss e sane e 1
X18180 INUL, 3/8-24 ..ottt es 1
CI43F00309  CROKE ....coveiireieiiienicieietsteieestete st essesae e ssessesessssse s s essesassernenas 1
10180001 Ignition switch ..o 1
TM27F00204 Swivel assembly ..........ccccoviiiniiiiiiiiiiiiecccnicicrenciee e 1
TM27F00305 Throttle cable bracket..........ccoccevvireneniniicieceneeeceeriiee e 1
X14186 Washer, flat, 3/8 .....oovoiiieieeeeeeeeee ettt 2
XM37002 WaSher, I0CK, M8 .......oooiiiiiee ettt e et eees 2
XM32028 Screw, M8 x 1.25 X 20 MIMUIONE ...t 2
CK20F00215 Cable Wire clamp .........ccceeuirmimeuiereiernrcineeneiirereeerereeeresecsrseeeessesssens 2
CKF00285 Throttle cable bracket DOlt........cccccueeirieircienieiinrieeeee e, 2
10120046 Wiring harness (see page 8) .......couceeveimcererceceeccnccecrenenerennn. 1
X14543 WaASher, JOCK # 6 ..ccuvveeiiiriectieeeeece ettt 2
10120056 Wiring diagram (see page 7) ........cccocvccmmnniieceninincccenniicncnnnns 1
TD427M00204 Magnetic SWitCh ...........o.cciiiiiiiiiciniicc e 1
F162M00356  Oil pressure SWitCh........c.cccooeiiuiicieirieninice s 1
RM1049E Tubing assembly, 19" 10Ng ......covvvvviiiiie 1
RF996 90° Street elDOW ......ccccuiiiieieieireee ettt 1
F162M00358 Water temperature SWitCh.........ccooueueuiuicinnmreeicncnneneecceiins 1
10230005 AIMMELET (..ot s e et er e s e 1
10230022 Hour meter ... 1
10120044 Alternator driven tachometer ..........ccococcevveveenicrieeeecice e, 1
RF1421 Female elbow, 1/4 tubing .........cccoucvviiiuiviciicrcinincnccnincceciennas 1
10270022 Plug - 5/8 BPF - Caplug .......ccccocuruiucieecieiecrecnenentieesessiosieessenans 1
10270038 Plug - 13/16 BP - Caplug......c.cceuvicuiiecinicicectneisnsesisee s, 1
PD152 INUL, REX, #0732 vt e eaae e eae 2
10270019  * Plug-1/4, BPF - Caplug ...c..ccccevuviriereerireceeerenreeeseeee e 3
PD77 # NUL, heX, 1/4 =20 ..ottt 1
PE3 * WaSher, LOCK, 1/4 ..ot eeeve e rsee e eseee s 1
10120092  * Clip wiring harness ...........cccoeouveeeveeeuceeenureceeenineseseeneseesesesenenna. 1
XD7 * Screw, 1/4-20x 1"LG. hexhead .....ccooovoeeeeeeeeoeeeeeeeeeeeeeeeaeen 1
10231012 Instrumentation & mounting kit (see page 30) .......c.ccccoeueueunnc. 1

* Components for Kit # 10231042

Continental Power Units

-32-



Full Instrumentation Kit - TMD

Stanadyne Fuel System CAV Fuel System
10231010 - TMD20 10231007 - TMD27
10231041 - TMD27

Continental Power Units

-33-



ITEM

O 0O NONUlL b WN -

24

25
26

Full Instrumentation Kit - TMD

PART NO.

10231007

10231010

10231041

TMD27M00200
10271009
10180001
X07745480
TMD27M00203
10270020
10270038
F162M00356
RF1421
RM1049E
RF996
10230005
10120044
10230022
F162MO00358
TD427M00204
CK20F00215
CKF00285
PD152

X14543
XM32028
XM37002
TMD27F00513
TMD20F00405
10140013
TM27F00204
10210021
10120048
10120054
10231012

TMD27
DESCRIPTION CAV
el

Instrumentation kit - TMD CAV

includes items in column (1) 1
Instrumentation kit - TMD20 Stanadyne
includes items in column (2)
Instrumentation kit -TMD27 Stanadyne
includes items in column (3).

Glow plug push switch 1
Fuse block and solenoid kit (see page 41) 1
Ignition switch

Throttle control

Glow time label

Plug - 3/8 BPF - Caplug

Plug - 13/16 BP - Caplug

Oil pressure gauge

Female elbow, 1/4 tubing
Tubing assembly

90° Street elbow

Ammeter

Tachometer

Hourmeter

Water temperature switch
Magnetic switch

Cable wire clamp

Throttle cable bracket bolt
Nut, hex, *6-32

Washer, lock #6

Screw, M8 x 1.25 x 20 mm long
Washer, lock, M8

Throttle cable bracket

Throttle cable bracket

Throttle cable bracket

Swivel assembly 1
Swivel assembly

Wiring harness (see page 10) 1
Wiring diagram (see page 9) 1
Instrumentation & mounting kit

(see page 30) 1

N NRNRNRNN R e e b e e e e e e

-34-

QTY

STAN
()

N NRNRNRNRNE = S e b e e b b e e e e e

—

—

Continental Power Units

TMD27
STAN

3)

NN NNNRNS S = s e b2 2 b 1 e e e



Notes

Continental Power Units

-35-



Optional Instrumention Panel and Mounting Kit

4 i
5
&
j
3
ITEM PART NO. DESCRIPTION QTY
— 10231011 Panel and mounting kit (includes 1 thru 6) .........cccccccceeecrvvueneniees 1
1 10230014 Small instrumentation panel ..o, 1
2 10100020 Instrument panel MOUNt ..o 4
3 X22136 Screw, 5/16-18 X 1" IONEG ...vvivviciiccicirsse e 4
4 X00202B WaASher, LOCK, 5/ 16" ..ot eeeaeeas 12
5 X01801E INUL, heX 5/T6 =18 ... 12
6 10230015 Panel .....ooniiiiee ettt ente et e eanas 1

Continental Power Units

-36-



Optional Instrumentation Kit - TM

e/

Viewed from inside rear panel.

e

B '9—% %

M GALLERY 21

Continental Power Units

-37-



ITEM

O 00 NN OGN

N N N N N N N = o e e e e pd e
N R W N = O 0 0NN R WN =R O

Optional Instrumentation Kit - TM

PART NO.
10231004

X07745480
X072523480
X00297
X18180
C143F00309
10180001
T™M27M00203
TM27M00205
TM27M00204
TM27F00204
TM27F00305
X14186
XM37002
XM32028
CK20F00215
CKF00285
10120045
X07847
10120055
TM27M00303
X12332
TM27M00302
13XX01896
15XX00200B
PD152
X14543
10270019
10231011

DESCRIPTION QTY
Instrumentation kit - TM optional

(includes 1 thru 26) ... 1
Throttle cONtrol ... 1
Throttle control (see SPB # 93-434)

Washer, 1ok, 3/8" ... ettt et eae 1
NUt, 3/8-24 ..o 1
ChOKe ... 1
IgNItioN SWItCh oo 1
Bulb holder ... 2
T2 VBUID ..ttt 2
ReA IENS ...ttt eees 2
Swivel assembly ... 1
Throttle cable bracket...........cccocooeveinrenininincicicenececieenee 1
SPACET, 3/ 16 oo 4
Washer, lock, M8 ...t 2
Screw, M8 x 1.25 x 20 MM IONE .....ovvmvmimrirrniicnieircecniciceceeieveeeaenne 2
Cable wire clamp ... 2
Throttle cable bracket bolt...........cccovioivniinnnciniiicncieenn 2
Wiring harness (see page 12) ........ccocecevevrreenencnnnrceennenressennnens 1
Tie wrap (NOt ShOWN) ... 8
Wiring diagram (see page 11) ........ccocccvviiiiiiiincincienencnn 1
Oil pressure SWitCh.........ccoooiiiiiiiiccccee e, 1
90° EIbow, 1/8 NPT ....ccoiiiiiiiiiiiieeereretsrerer et 1
Water temperature switch..........ccoocooniiiie, 1
NUL, heX, 10 =32 .ottt s a e 1
WaASheT, JOCK, 3/ 16 ettt eeeeeeeese e ee s s eeseanenan 1
NUL NEX, 10 =32 ettt s e e e e sa e e saeae 2
WaAShET, LOCK, #6..oceviieieieeeeeeeeeceece ettt eet e e e s e 2
Plug - 1/4 BPF ...t senane 4
Instrumentaion panel and mounting kit (see page 36) .............. 1

Continental Power Units

-38-



| R
IO~...____ /@« GAEZ_LEQY




Optional Instrumentation Kit - TMD

ITEM PART NO.

OO0 NOUT b WN =

N = e = e el e e e e
S VOVWXNAUT P WLWON=RO

21

22
23
24

10231006

10231009

10231040

X07745480
TMD27M00200
10271009
10180001
TM27M00203
TM27M00205
TM27M00204
TMD27M00203
TM27M00303
X12332
TM27M00302
15XX00200B
13XX001896
CK20F00215
CKF00285
X14543

PD152
XM32028
XM37002
TMD27F00513
TMD20F00405
10140013
TM27F00204
10210021
10120047
X07847
10120053
10231011

TMD27
DESCRIPTION CAV

§))
Instrumentation kit - TMD CAV Optional
includes items in column (1) 1
Instrumentation kit- TMD20 Optional
includes items in column (2)
Instrumentation kit - TMD27 Optional
includes items in column (3)
Throttle control 1
Glow plug push switch 1
Fuse block and solenoid kit (see page 41) 1
Ignition switch
Bulb holder
12 V Bulb
Red lens
Glow time label
Oil pressure switch
90° Elbow, 1/8 NPT
Water temperature switch
Washer, lock, 3/16
Nut, hex, #10-32
Cable wire clamp
Throttle cable bracket bolt
Washer, lock, #6
Nut, hex, #6-32
Screw, M8 x 1.25 x 20 mm long
Washer, lock, M8
Throttle cable bracket
Throttle cable bracket
Throttle cable bracket
Swivel assembly
Swivel assembly
Wiring harness (see page 14)
Tie wrap (not shown)
Wiring diagram (see page 13)
Panel and mounting kit (see page 36)

HF NNNNNNAR S === =SDNNN =

p—t

— = Q0

-40 -

QTY

TMD20
STAN

(2)

NN DNNDNN P P e = NN N = e e

—

;—l;—lm;—lp—l

Continental Power Units

TMD?27
STAN

3)

NINPNNNNPE =R NN = e

— N 00—



Fuse Block and Solenoid Kit - TMD

ITEM PART NO.

O 0 NI O O W W N =

p—
[}

11

NOTE:

10271009

TMD27M00305
13XX01800C
13XX01896
X03784
X00200B
X14139

X18077
TMD27M00202
TMD27M00201
X22138

X14599

DESCRIPTION
Fuse block and solenoid kit - TMD

(includes 1T thru 11) ...cccevrieieeieeieeeiecieereeree
Solenoid CONtACLOr ......occcceecrinerirerreeceeienreeseeennas
Nut, hex, 1/4-20.......uveieeeeeeeevieeeeeeeeeersereeeeeane
Nut, hex, #10-32 CP...eeeeeeeieecveeereecerreerree s
Screw, ¥10-24 X 1/2 ot
Washer, 10k, 10 ......cooveoevrriiieeecereeceee e
Washer, flat, #10 ......cooovieiiieieee e
NUL, #10-24 ..o
Fuse blOCK .....cveceeeviieiiiniieieecirnieeiiecrierrnsnesn
80 AMDP fUSe ..ottt
SCrew, *10-24 X 3/ 4 c.uueeeeeeeeeeeereeceeveeeeeeerree e
Washer, ext. tooth, *10.......ccceevvriieiiiieeriiiieeeeenn,

Items viewed from inside the following panels:
10230017 Rear Panel CPU
10230019 Rear Panel OPU

-41 -

.........................

..........................

.........................

Continental Power Units



Air Cleaner Kit - Optional Air Cleaner
TM/TMD Locations

N ~ { g , b . \\ ™~ z
N A b ™~ o
\<\ \\\\L = 10220006 COVER PLATE k/ %

\/ ' CLEANER SUPPORT

(REFERENCE)
ITEM PARTNO. DESCRIPTION QTY
— TM4T00110 Air cleaner kit - TM/TMD (includes 1 thru 6) .........cooeveunne. 1
1 * F245F00300 AlL ClEANET ...ttt ettt sese v b st sassaees 1
2 F400F00256 Air cleaner support band ... 2
3 X03593 Screw, 3/8 - 16 X 3/4 100G w.unvriinieciiiccecceceeesceeee 4
4 X14323 Washer, flat, 3/8 ..ottt eesate e eesraeanee 4
5 X18412 INUL, 3/8-16 ettt ettt et es e s s 4
6 X00203 Washer, oK, 3/8 ...ttt e s 4

¥ F245F00200 Element

Continental Power Units
-42 -



Air Cleaner Hose Kits - TMD

1 ;
= PN
o | /{} <> — ;ﬂ/}<¢
= P OE

6 S

%\5 %@\5

& 7 { —7

[ s A\ s

0 S0
10221005 - TMD Top Mount 10221011 - TMD R.H. Mount

10221010 - TMD L.H. Mount 10221012 - TMD Back Mount

Continental Power Units

-43-



Air Cleaner Hose Kit - TMD

ITEM PART NO. DESCRIPTION QTY
TOP | RH | LH |REAR
1 @] G @

— 10221005 Air cleaner hose kit -TMD top mount

includes items in column (1) 1
— 10221011 Air cleaner hose kit - TMD right side

mount includes items in column (2) 1
— 10221010 Air cleaner hose kit - TMD left side

mount includes items in column (3) 1
— 10221012 Air cleaner hose kit - TMD rear

mount includes items in column (4) 1
1 10060004 Hose - air intake - molded (top) 1
2 10060003 Hose - air intake - molded (RH) 1
3 10060005 Hose - air intake - molded (LH) 1
4 10060006 Hose - air intake - molded (rear) 1
5 TMD27F00408  Elbow, air inlet 1 1 1 1
6 TMD27F00222  Gasket - elbow 1 1 1 1
7 XMB37012 Washer - int. tooth, M8 2| 2| 2| 2
8 XM32037 Screw, M8 x 1.25 x 25 mm long 2] 2 2 2
9 X06233 Starting fluid warning decal 17 1, 1 1
10 X02388 Hose clamp, 2-1/2" 20 2 2 2
11 10270026 Plug - 3BPF - Caplug (ot shown) 1 1 1
12 10270020 Plug - 3/8 BPF - Caplug (ot shown) 4| 4| 4
13 10220006 Air cleaner support cover plate (not shown) 1| 1 1
14 10270028 Edge liner - 9-3/8 (not shown) 1 1 1 1
15 10290053 TM/TMD Instruction sheet -

molded hose modification 1 1 1 1
NOTE: Reference Service Parts Bulletin 93-444 for all previous air cleaner hose

arrangements.

Continental Power Units




Air Cleaner Hose Kit-TM

\i@ >

8

l\ . )

5 \Li:fj

7\@ ‘/>ﬁz

IS
)%\

10221007 - TM Top Mount

6 L)
7\ -
0 I
8/ 3/ / 4 / EZ@ ° L
8 o g

10221006 - TM L.H. Mount

10221008 - TM R. H. Mount

“AlL
ﬁ

ﬁ?i

10221009 - TM Back Mount

Continental Power Units



ITEM PART NO.

NSO aobs N

10
11
12
13

NOTE:

10221007

10221008

10221006

10221009

10060004
10060003
10060005
10060006
X08253120
X02751
10220019

X02388

10270026
10270020
10220006
10270028
10290053

Air Cleaner Hose Kit -TM

DESCRIPTION

Air cleaner hose kit - TM top mount
includes items in column (1)

Air cleaner hose kit - TM right side mount
includes items in column (2)

Air cleaner hose kit - TM left side mount
includes items in column (3)

Air cleaner hose kit - TM rear mount
includes items in column (4)

Hose - air intake - molded (top)

Hose - air intake - molded (RH)

Hose - air intake - molded (LH)

Hose - air intake - molded (rear)

Hose, 1/21.D. x 12" long

Hose clamp, 3/4" PCU

Air inlet tube assembly,

2"0.D., 4-1/4" LG.

Hose clamp, 2-1/2

Plug - 3 BPF - Caplug (not shown)

Plug - 3/8 BPF - Caplug (ot shown)

Air cleaner support cover plate (ot shown)
Edge liner - 9-3/8" tnot shown)

TM/TMD Instruction sheet -

molded hose modification

TOP
§))

QTY
RH | LH
2 | 3

1

1
1

1
1 1
2 2
1 1
4 4
1 1
4 4
1 1
1 1
1 1

REAR
@)

N

[ O

Reference Service Parts Bulletin 93-444 for all previous air cleaner hose
arrangements.

- 46 -

Continental Power Units



Battery Box Kit
TM/TMD Power Unit Kit
Part No. 10121004 -—<@

TM/TMD Power
mounting base
reference only

NOTES:

ITEM COMPONENT QTY

1.

—

O 0 N Ul bW

DESCRIPTION

10120051 1 Battery Box

10120052 1 Hold Down Clip, Battery Box
X03942 4 Bolt, hex 3/8"- 16 x 1

X14472 4 Washer, flat 3/8"

X00203 4 Washer, lock 3/8"

X01802G 4 Nut, hex 3/8"-16

X14219 1 Washer, flat 5/16"

X00202B 1 Washer, lock 5/16"

X01801E 1 Nut, hex 5/16" - 18

Battery size not to exceed limits shown (10.00 inches length, 7.00 inches width, 8.06
inches height, measured over posts). Larger battery cannot be installed.

Battery recommendations are as follows:

ENGINE CCA

TMD 625
™ 450

To install battery in closed power unit, front sheet metal panel must be removed.

-47 -

Continental Power Units



SERVICE AND PARTS
Available from your Authorized
WISCONSIN
Service Center

N

California Proposition 65

The engine exhaust from this product
contains chemicals known to the State of
California to cause cancer, birth defects or
other reproductive harm.

P
o
W
=
R
U
)|
I
T
S

WISCONSIN
MOTORS, LLC

SALES OFFICE:

2020 Fletcher Creek Drive, Memphis, Tennessee 38133

Phone: (901) 371-0353 or Toll Free (800) 932-2858
www.wisconsinmotors.com

JUN 2006
TTP10180



	TMx_(back).pdf
	TMx_(cover).pdf
	TMx_(p2-4).pdf
	TMx_Parts&Assmembly.pdf



